



# T E S T R E P O R T

Test Report Date: 30-Jun-10

Style No.: 3.8 Color  
 Finish: FI  
 Color: Natural

Width : 57 inch  
 Weight : 163 g/sqm  
 Lot No.: 10-03-138-591

		Elongation (unit)				1% (0.16")
		10lbs	20lbs	40lbs	50lbs	(lbs)
Warp 0°	Initial (1)	1.00	2.80	9.90	14.30	53.14
	Flutter (4)	1.00	2.70	9.80	14.20	53.49
Fill 90°	Initial (2)	0.80	2.30	16.60	27.40	39.21
	Flutter (5)	1.00	3.50	19.50	30.80	36.43
Bias 45°	Initial (3)	6.20	61.80	132.30	174.00	12.86
	Flutter (6)	7.90	66.20	129.70	172.10	12.22

